



Vescom bv
Dhr. Michel Lemmen
Sint-Jozefstraat 20
5753 AV DEURNE
Nederland

Your notice of
26-08-2019

Your reference

Date
13-09-2019

Analysis Report 19.04731.02

Required tests :

ISO 12947-2 (2016)

Determination of the abrasion resistance - Martindale

Identification number	Information given by the client	Date of receipt
T1918202	Furka Plus 7019.25	26-08-2019

Lies Alboort
Order responsible

This report may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel.
The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.
In assessing compliance with the specifications, we did not take into account the uncertainty on the test results.



Reference: T1918202 - Furka Plus 7019.25

Determination of the abrasion resistance - Martindale

Date of ending the test 13-09-2019
 Standard used ISO 12947-2 (2016)

Deviation from the standard -
 Conditioning 20°C, relative humidity 65%
 Apparatus Martindale Wear and Abrasion Tester
 Pressure on test specimen 12 kPa
 Abradant Crossbred worsted spun, plain woven fabric
 Type of the felt Woven felt
 Approximate g/m² 845
 Number of test specimens 3

Test end point Coated - hole formation

Specimen	Number of cycles	Final result
#1	>300 000	>300 000
#2	>300 000	>300 000
#3	>300 000	>300 000
Minimum value	>300 000	>300 000